

Textile Laboratory

Test Report

No: TX10533 /2022 /CT

Date: Jan. 19, 2022

Page 1 of 2

Te Yi Textile Trade Co., Ltd. 9F-2, No. 58, Tung Teh 11th Street, Taoyuan City, Taiwan, R.O.C.

The following sample was submitted and identified by applicant as:

Sample Description	:	One sample of woven fabric HOS417 air 4WS	
Color	:	Peach Nougat	
Fiber Content	:	90% Polyester 10% Elastane	
Fabric Weight	:	95gsm	
Construction	:	/	
End Use	:	Boardshort	
Style No.	:	HOS417	
Buyer	:	Picture Organic	
Country of Origin	:	China	
Applicant	:	Te Yi Textile Trade Co., Ltd.	
Sample Receiving Date	:	Jan. 10, 2022	
Test Performance Period	:	Jan. 10, 2022 to Jan. 19, 2022	
Test Performed	:	Selected test(s) as requested by applicant.	
Test Results	:	For further details, please refer to the following page(s).	

Signed for and on behalf o SGS Taiwan Ltd. Ronne Chang Chang Chia Hao, Ronnie **Technical Manager**

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company. "This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document be not exone to exonerte parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

[&]quot;Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full,



Textile Laboratory Test Report

No: TX10533 /2022 /CT

Date: Jan. 19, 2022

Page 2 of 2

Test Results :

1. Horizontal Wicking (AATCC 198 - 2018)

As received - Face side Time to 100 mm distance Horizontal wicking rate

55 sec 125.7 mm²/s

2. Antibacterial Finishes on Textile Materials (AATCC 100 - 2019)

Test Bacteria : Staphylococcus aureus BCRC No. 12154				
Test Group	CFU/specimen	Reduction (R)%		
Control test at "0" hr (C)	3.0×10 ⁵			
Control test at "24" hr (B)	1.0×10 ⁸	98.5		
Treated test at " 24 " hr (A)	1.5×10 ⁶]		

Test Bacteria : Klebsiella pneumoniae BCRC No. 16082				
Test Group	CFU/specimen	Reduction (R)%		
Control test at "0" hr (C)	3.0×10 ⁵			
Control test at "24" hr (B)	2.6×10 ⁸	>99.9		
Treated test at " 24 " hr (A)	4.2×10 ³			

Note:

- Bacteria counts of untreated control at "0" hr (C) should be at 1.0*10⁵ to 3.0*10⁵ CFU/specimen 1.
- 2. Reduction R(%) = 100(B-A)/B
- Samples are 3.8 X 3.8 cm square swatches, 1.0g in total. 3.
- 4. Sterilized with UV light before testing.

Tested by relevant SGS laboratory.

*** End of Report ***

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company. "This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document be not exone to exonerte parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

[&]quot;Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full,